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Statement on influence of building hardware product manufactured by
Martval OU to the fire resistance of timber doors.

Request for comments: The client requests a statement concerning influence of following

Testmethod

Testing

Test results:

Statement:

building hardware products to the fire resistance of timber doors:

hinges MV3248-110ZN

EN 1634-1:2008 Fire resistance and smoke control tests for door and
shutter assemblies, openable windows and elements of building
hardware.

Part 1: Fire resistance test for door, shutter and openable windows.

EN 1363-1: 1999 Fire resistance tests — Part 1: General requirements.

Above-mentioned door hinges were tested in a single leaf hinged timber doors
opening into the fire and into the unexposed side.

This statement is supported by TUV Eesti OU test report no
339-12TPAU, 12.04.12.

We state as our opinion that if above mentioned building hardware
product is used in the timber doors then it does not decrease the
classification of the timber doors as shown below:
product can be used in timber doors that are classified according
to European standard EN13501-2 (tested according EN1634-1)
to classes from EI 15 to EI 30.

Using the name of TUV Eesti OU and/or partial reproducing the statement is forbidden without written permission of TUV Eesti OU.
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Specification of tested
product:

Annotation:

Fred Haas
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Material; zinc coated steel

If any changes are made to the construction or materials of the tested
product this statement is not valid.

Head of Testing laboratory

This do

cument does not represent type approval or certification of the product

Using the name of TUV Eesti OU and/or partial reproducing the statement is forbidden without written permission of TUV Eesti OU.
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